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VIRAJ IMPOEXPO LIMITED

10, IMPERIAL CHAMEERS, 1ST FLOOR,

WILEON ROAD, BALLARD ESTATE
MUMBAI - 400 038 INDIA

TEST CERTIFICATE
CUSTQMER; ORDER NO - o Tt HD,  INSPECTIONNO  DATE
FIDELITY STAINLESS LTD, P-893 ] IMP/15552 {MP/15552/8 08/04/2008
2213 NORTH SHERIDANWAY . SUNDLE NO .
MISSISSAUGA, ON L5K 1A3 . 178669 GRADE
CANADA. 3t1e/m316L
DESCRIPTION :
STAINLESS STEEL BRIGHT BARS
ROUGH TURNED
. SIZE ) LENGTH WEIGHT
anc) SWAPE  TOMRME  Tom PIECES (8s)
14 ROUND RT ' 12'-14' 1 5454
N e —————eeeero o e
£ \ CHEMICAL ANALYSIS

HEAT NO. ( 70360 /

c m s s P N C M0 & N ©o

0029 200 052 0021 . 0039 1054 1615 204 047 005 0.8
TEST RESULT

.2% YZELD STRENGTH TENSILESTRENGTH ELONGATION REDUCTIONOF HARDNESS  GRAIN

KST % AREA % BHN SIZE

38 2 T 73 160 5

MATERIAL CONFIRMS TO ASTMAZTS-008,A 470-01,A484-00,A262-88 PRACTIOE E, RMS 50,ASTMA103-01b BSM CL1,AS83-85ED, A162-01a AMS S8404/5653E, ASME SA-
162-88ED,6A479-08ED, 8A-163-58 BEM C L1, QQ-5-T63F, MILL-S-7720A AM2., NACE-MR-01-75-68, UNSHS218 00/531603, ASTM E 112-85(GRAIN SIZE). CERTIFICATION

AS PER EN 10204-8.1B,

“Remarks ;

MATERIAL 15 FREE MERCURY CONTAMINATION, FREE FROM WELD OR WELD REPAIRS, MIGRO:FREE FROM CONTINUOUS CARBIDE NETWORK ON GRAIN

BOUNDARIES, MACRO:GOOD, MINIMUM SOLUTION ANNEALING TEMPERATURE 1050C, WATER QUENCHED.

We hereby certified that the material described above has been tested and complies with the tarms of order/contract.
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